

**TEST REPORT**

Job No./Report No TR2591549-RV1

Date: 2 January 2025 Page 1 of 4

**ARMA KUMAŞ VE PERDE A.Ş**

ORTA MAHALLE NUMUNEBAĞI CD NO 64/66 A BAYRAMPAŞA / İSTANBUL

İLETİŞİM : 0212 613 97 75

E-POSTA : arma@armakumas.com.tr

The following sample(s) was (were) submitted and identified by/on behalf of the client as:

Sample No.	Sample Description
A	Upholstery fabric in Beige

Client's reference No. : TR 2591549-RV1  
Buyer : Not Provided  
Order No. : Pet Friendly  
Model/Style No. : GIRNE  
Article No. : Not Provided  
Age Grade : Not Provided  
Manufacturer : ARMA KUMAS  
Country of Origin : TURKEY  
Country of Destination : EUROPE-USA  
Shipment Date : Not Provided  
Fiber Composition : Not Provided  
Fabric Weight : Not Provided  
End Use : Not Provided  
Agency : Not Provided  
Sample Receiving Date : 26 December 2024  
Test Performing Period : 26 December 2024~30 December 2024  
**Submitted Care Label Instructions** : Not Provided

**Overall Conclusion** : **SEE RESULTS**

Test Results : Please refer to the next page(s).

**Performed Test Summary:** Selected test(s) as requested by client against Client's performance standard.

"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at [www.sgs.com/terms\\_and\\_conditions](http://www.sgs.com/terms_and_conditions) and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at [www.sgs.com/terms-and-conditions/terms-e-document](http://www.sgs.com/terms-and-conditions/terms-e-document).

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Unsigned test reports are considered invalid. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. If it is important for the test result, the environmental conditions are specified in the test result table.

SGS applied shared risk decision rule.

SGS does not verify authenticity of any Brand/Trademark of products. Buyers must check if the product is genuine with the Brand/Trademark owner directly.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Unless further specified in an individual contract the sample(s) retention time is 30 days."

In this Test Report tests marked (1) are included in the TURKAK Accreditation Scope of this Laboratory.

# TEST REPORT

Job No./Report No TR2591549-RV1

Date: 2 January 2025 Page 2 of 4

Test Parameters	Result
<b>Physical tests</b>	<b>A</b>
Snagging(ASTM D3939)	*
Snagging(BS 8479)	*

Remarks	M = Meets client's requirement
	F = Does not meet client's requirement
	I = Inconclusive
	* = No specified requirement
Notes:	Conclusions on meet/fail are based on the test result from the actual sampling of the received sample(s).
	Residual sample can be returned to client if requested.

The test results relate to the tested items only.  
Test reports without SGS seal and authorised signatures are invalid.

Issued in Istanbul  
Signed for and on behalf of  
SGS Supervise Gözetme Etüd Kontrol Servisleri A.Ş.

**IN THIS REVISED-1 REPORT, ORDER NUMBER WAS ADDED BY THE REQUEST OF THE APPLICANT.  
THIS REPORT SUPERSEDES OUR REPORT NO: 2591549 DATED 30.12.2024**

GÖNÜL UMUT  
Customer Services Supervisor

BANU ÜLGÜR  
Customer Services Team Leader




"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at [www.sgs.com/terms\\_and\\_conditions](http://www.sgs.com/terms_and_conditions) and for electronic format documents, subject to Terms and Conditions for Electronic Documents at [www.sgs.com/terms-and-conditions/terms-e-document](http://www.sgs.com/terms-and-conditions/terms-e-document). Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Unsigned test reports are considered invalid. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. If it is important for the test result, the environmental conditions are specified in the test result table.

SGS applied shared risk decision rule.

SGS does not verify authenticity of any Brand/Trademark of products. Buyers must check if the product is genuine with the Brand/Trademark owner directly.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Unless further specified in an individual contract the sample(s) retention time is 30 days."

In this Test Report tests marked (1) are included in the TURKAK Accreditation Scope of this Laboratory.

# TEST REPORT

Job No./Report No TR2591549-RV1

Date: 2 January 2025

Page 3 of 4

<b>Snagging</b>			
Test Method:	ASTM D3939/ D3939M-13(2017)		
Test Conditions:	Tested surface: Face		
Sample ID&Colour:	A: Beige		
	Length	Width	Requirement
600 revs	4-5 Short protrusions (shorter than or equal to 4 mm)	4-5 Short protrusions (shorter than or equal to 4 mm)	<b>No Requirement</b>

<b>Snagging</b>					
Test Method:	BS 8479:2008				
Cycles:	Default 2000 revs				
Sample ID&Colour	A: Beige				
	Results	Defect Type	Number of snag	Length of snag	Requirement
Length	5	X	NA	NA	<b>No Requirement</b>
Width	5	X	NA	NA	

<b>Grading system</b>		
Grade	Description	Appearance
5	None	No snags or other surface defects
4	Slight	Snags or other surface defects in isolated areas
3	Moderate	Snags or other surface defects partially covering the surface
2	Distinct	Snags or other surface defects covering a large proportion of the surface
1	Severe	Snags or other surface defects covering the entire surface

<b>Classification system for surface defects</b>	
Defect Type	Defect Description
A	Snagging
B	Protrusions
C	Indentations
D	Shiners, pulled threads or other distortions of the fabric structure, occurring in close proximity to snag loops and/or not associated with any snag loop
E	Visible defects due to color contrasts <sup>A)</sup>
F	Filamentation
G	Any other defects specific to the fabric type and which detract from the original surface appearance.
X	No visible surface defects
A)	These often occur in printed, color woven or color knitted fabrics.

"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at [www.sgs.com/terms\\_and\\_conditions](http://www.sgs.com/terms_and_conditions) and for electronic format documents, subject to Terms and Conditions for Electronic Documents at [www.sgs.com/terms-and-conditions/terms-e-document](http://www.sgs.com/terms-and-conditions/terms-e-document). Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Unsigned test reports are considered invalid. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. If it is important for the test result, the environmental conditions are specified in the test result table.

SGS applied shared risk decision rule.

SGS does not verify authenticity of any Brand/Trademark of products. Buyers must check if the product is genuine with the Brand/Trademark owner directly.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Unless further specified in an individual contract the sample(s) retention time is 30 days."

In this Test Report tests marked (1) are included in the TURKAK Accreditation Scope of this Laboratory.

## TEST REPORT

Job No./Report No TR2591549-RV1

Date: 2 January 2025

Page 4 of 4



\* \* \*

End of Test Report

\* \* \*

"This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at [www.sgs.com/terms\\_and\\_conditions](http://www.sgs.com/terms_and_conditions) and for electronic format documents, subject to Terms and Conditions for Electronic Documents at [www.sgs.com/terms-and-conditions/terms-e-document](http://www.sgs.com/terms-and-conditions/terms-e-document). Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Unsigned test reports are considered invalid. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. If it is important for the test result, the environmental conditions are specified in the test result table.

SGS applied shared risk decision rule.

SGS does not verify authenticity of any Brand/Trademark of products. Buyers must check if the product is genuine with the Brand/Trademark owner directly.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Unless further specified in an individual contract the sample(s) retention time is 30 days."

In this Test Report tests marked (1) are included in the TURKAK Accreditation Scope of this Laboratory.